
AAMA/WDMA/CSA 101/I.S.2/A440-05 
TEST REPORT 

 
Rendered to: 

 
WASHOE EQUIPMENT, INC. DBA SUNOPTICS PRISMATIC SKYLIGHTS 

 
SERIES/MODEL:  800MD Signature  

PRODUCT TYPE: Fixed Plastic Glazed Skylight 
 
 

Title Summary of Results 
Primary Product Designator SKP-C30 1618 x 2531 (64 x 100) 

Design Pressure 1440 Pa (30.1 psf) 
Negative Design Pressure 2400 Pa (50.1 psf) 

Water Penetration Resistance Test Pressure 580 Pa (12.11 psf) 
Air Infiltration 0.21 L/s/m² (0.04 cfm/ft²) 

Uniform Load Structural Test Pressure +2880 Pa (+60.15 psf) 
-4800 Pa (-100.3 psf) 

 
 Test Completion Date: 12/22/09 
 
Reference must be made to Report No. 95748.01-301-44, dated 02/10/10 for complete test 
specimen description and data.   
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AAMA/WDMA/CSA 101/I.S.2/A440-05 TEST REPORT 
 

Rendered to: 
 

WASHOE EQUIPMENT, INC. DBA SUNOPTICS PRISMATIC SKYLIGHTS 
6201 27th Street  

Sacramento, California 95822 
 
  Report No.: 95748.01-301-44 

 Test Dates: 10/29/09 
 Through: 12/22/09 

 Report Date: 02/10/10 
 Expiration Date: 12/22/13 
 
Project Summary:  Architectural Testing, Inc. was contracted by Washoe Equipment, Inc. dba 
Sunoptics Prismatic Skylights to perform testing on a Series/Model 800MD Signature, Fixed 
Plastic Glazed Skylight.  The sample tested successfully met the performance requirements for a 
product rating of SKP-C30 1618 x 2531 (64 x 100).  Test specimen description and results are 
reported herein.  The sample was provided by the client.  
 
Test Specification:  The test specimen was evaluated in accordance with: 
 

AAMA/WDMA/CSA 101/I.S.2/A440-05, Standard/Specification for Windows, Doors, and 
Unit Skylights. 

 
Test Specimen Description: 

 
Series/Model:  800MD Signature 
 
Product Type:  Fixed Plastic Glazed Skylight 
 
Dimensions: 
 Overall Frame OD: 1618 mm (63-11/16") wide by 2531 mm (99-5/8") long 
 Overall Height: 476 mm (18-3/4") high including frame 
 Curb OD: 1594 mm (62-3/4") wide by 2508 mm (98-3/4") long 
 Aluminum Glazing Retainer: 1554 mm (61-3/16") wide by 2467 mm (97-1/8") long 
 
Overall Area:  4.10 m² (44.1 ft²) 
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Test Specimen Description:  (Continued) 
 
Frame Construction:  The extruded aluminum frame corners were mitered and fully 
welded.  An extruded vinyl thermal separator was snap-fitted to the frame.  The hollow 
between the separator and frame was filled with an expanded polystyrene core.  The thermal 
separator on the short side was butted and sealed with silicone to the long side. 
 
Drainage: 
 

Description Quantity Location 
 
2" x 3/16" weep slot 2 Long frame side, 6" from opposite 

corners 
 
Weatherstripping: 
 

Description Quantity Location
 
1/2" vinyl weathersweep 1 Row Inner side of frame perimeter facing 

curb, inserted into T-slot. 
 
Dome:  The dome was formed with a pattern of angular ridges and valleys in parallel arches 
across the shorter width of the skylight.  A flat surface sloped up from each end of the dome. 
 
 Description: Plastic single-glazed 
 Material: white prismatic 100% impact acrylic 
 Thickness before forming: 4.19 mm (0.165") 
 Overall Dome Rise: Approximately 15-1/2" 
 Ridge Spacing: Approximately 7" 
 Ridge Height: Approximately 1-1/4" 
 
Glazing Details:  The specimen was exterior glazed and secured with an aluminum retainer 
with serrations to engage the aluminum frame.  The dome was fully embedded in sealant 
applied to the frame prior to setting the dome and to the dome prior to installing the retainer.  
Two different glazing compounds were utilized.  Dow Corning 795 silicone sealant was 
applied to the center 24" of each short side and to the center 48" of each long side.  GE 
SCS1000 silicone sealant was utilized in the remaining areas.  The retainer corners were 
mitered.  The retainer was secured to the aluminum frame using eight #6 x 1/2" hex washer 
head self-drilling steel screws, two screws per corner located 1-1/2" from each end. 
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Test Specimen Description:  (Continued) 
 
Finish:  All aluminum was mill finish and all vinyl was white. 
 
Installation:  The skylight was mounted according to the manufacturer's instructions 
(Reference Appendix D) onto a test curb fabricated from nominal 2 x 8 Douglas Fir No. 2 
lumber.  The specimen was attached to the curb with #12 x 1-1/2" hex washer head self-
tapping screws through pre-punched screw holes in the frame located approximately 8" from 
each corner and 12" on center.  A 1-1/2" x 1/4" adhesive backed foam pad was attached to 
the skylight frame to provide a seal to the upper face of the curb. 

 
Test Results:  The temperature during testing was 20°C (68°F).  The results are tabulated as 

follows: 
 
Paragraph Title of Test - Test Method Results Allowed

 
5.3.2.1 Air Leakage Resistance per ASTM E 283 
 75 Pa (1.57 psf) 0.21 L/s/m² 1.5 L/s/m² max. 
  (0.04 cfm/ft²) (0.3 cfm/ft²) 
 
Note #1:  The tested specimen exceeds the performance levels specified in 
AAMA/WDMA/CSA 101/I.S.2/A440-05 for air leakage resistance. 
 
5.3.3.2 Water Penetration Resistance per ASTM E 331  See Note #2 
 
Note #2:  The client opted to start at a pressure higher than the minimum required.  Those 
results are listed under "Optional Performance". 
 
5.3.4.2 Uniform Load Deflection per ASTM E 330 (Loads were held for 60 seconds) 
 (Deflections were taken on the dome.  See Sketch #1.) 
 1440 Pa (30.08 psf) (positive) 31.5 mm (1.24") See Note #3 
 1440 Pa (30.08 psf) (negative) 26.0 mm (1.03") See Note #3  
 
 (Deflections were taken on the frame between anchors.  See Sketch #1.) 
 1440 Pa (30.08 psf) (positive) 0.5 mm (0.02") See Note #3 
 1440 Pa (30.08 psf) (negative) 0.5 mm (0.02") See Note #3  
 
Note #3:  The deflections reported are not limited by AAMA/WDMA/CSA 101/I.S.2/A440-05 
for this product designation.  The deflection data is recorded in this report for special code 
compliance and information only. 
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Test Results:  (Continued) 
 
Paragraph Title of Test - Test Method Results Allowed
 
5.3.4.3 Uniform Load Structural per ASTM E 330 (Loads were held for 60 seconds) 
 (Permanent sets were taken on the dome.  See Sketch #1.) 
 2880 Pa (60.15 psf) (positive) 2.8 mm (0.11") See Note #4 
 2880 Pa (60.15 psf) (negative) 2.5 mm (0.10") See Note #4 
 
 (Permanent sets were taken on the frame between anchors.  See Sketch #1.) 
 2880 Pa (60.15 psf) (positive) 0.3 mm (0.01") 0.9 mm (0.04") max. 
 2880 Pa (60.15 psf) (negative) <0.3 mm (<0.01") 0.9 mm (0.04") max. 
 
Note #4:  These measurements on the dome are not limited by AAMA/WDMA/CSA 
101/I.S.2/A440-05 for this product designation.  The dome did not exhibit any continued 
deformation without an increase in the load. 
 
Optional Performance 
 
4.4.2.6 Water Penetration Resistance per ASTM E 331 
 580 Pa (12.11 psf) No leakage No leakage 
 
4.4.2.6 Uniform Load Deflection per ASTM E 330 (Loads were held for 60 seconds) 
 (Deflections were taken on the dome.  See Sketch #1.) 
 2880 Pa (60.15 psf) (negative) 37.0 mm (1.47") See Note #3  
 
 (Deflections were taken on the frame between anchors.  See Sketch #1.) 
 2880 Pa (60.15 psf) (negative) 0.8 mm (0.03") See Note #3  
 
4.4.2.6 Uniform Load Structural per ASTM E 330 (Loads were held for 60 seconds) 
 (Permanent sets were taken on the dome) 
 4800 Pa (100.3 psf) (negative) 2.0 mm (0.08") See Note #4 
 
 (Permanent sets were taken on the frame between anchors.  See Sketch #1.) 
 4800 Pa (100.3 psf) (negative) 0.3 mm (0.01") 0.9 mm (0.04") max. 
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Tape and film were used to seal against air leakage during structural testing.  In our opinion, the 
tape and film did not influence the results of the test. 
 
Drawing Reference:  The test specimen drawings have been reviewed by Architectural Testing 
and are representative of the test specimen reported herein. 
 
List of Official Observers: 
 

Name Company 
 
Dennis Janzen Architectural Testing, Inc. 
Mason Kelly Architectural Testing, Inc. 
David Douglass Architectural Testing, Inc. 

 
Detailed drawings, data sheets, representative samples of test specimens, a copy of this report, or 
other pertinent project documentation will be retained by Architectural Testing, Inc. for a period 
of four years from the original test date.  At the end of this retention period, such materials shall 
be discarded without notice and the service life of this report will expire. 
 
Results obtained are tested values and were secured by using the designated test methods.  If test 
specimen contains glazing, no conclusions of any kind regarding the adequacy or inadequacy of 
the glass in the test specimen can be made.  This report does not constitute certification of this 
product nor an opinion or endorsement by this laboratory.  It is the exclusive property of the 
client so named herein and relates only to the specimen(s) tested.  This report may not be 
reproduced, except in full, without the written approval of Architectural Testing, Inc. 
 
For ARCHITECTURAL TESTING, INC. 
 
 
 
 
_________________________________________________ ____________________________________________________ 

David Douglass Kenny C. White 
Project Manager Laboratory Manager 
 
DD: ms 
 
Attachments (pages):  This report is complete only when all attachments listed are included. 
 Appendix-A: Alteration Addendum (1) 
 Appendix-B: Test Equipment (1) 
 Appendix-C: Sketch (1) 
 Appendix-D: Installation Instructions (1) 
 Appendix-E: Drawings (4) 
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Revision Log 
 
 
Rev. # Date Page(s) Revision(s) 

0 02/10/10 N/A Original report issue. 

    

    

    

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
This report produced from controlled document template ATI 00159, revised 03/05/09. 
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Appendix A 
 

Alteration Addendum 
 
 

 
Alteration #1: Date – 12/08/2009 
 Cause for alteration – Glazing breakage and deglazing during load testing. 
 Remedial action taken – Replaced 50% impact acrylic dome material with 

100% impact acrylic, and changed glazing sealant to utilize a partial bead of 
Dow Corning® 795 Silicone Sealant. 
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Appendix B 
 

Test Equipment 
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Instrument Manufacturer Asset # 

Control Panel ATI 005724 

Control Panel ATI Y003301 

Water Spray Rack ATI 4047 

Linear Transducer Celesco 4487 

Linear Transducer Celesco 3427 

Linear Transducer Celesco 3430 

Linear Transducer Celesco 5283 

Linear Transducer Celesco 4484 

Linear Transducer Celesco 4488 
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Appendix C 
 

Sketch #1 
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&  linear transducer locations
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Appendix D 
 

Installation Instructions 
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Appendix E 
 

Drawings 
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